
Spare parts
Ersatzteile
Pièces détachées
Reserve onderdelen
Repuestos
Reservdelar

IPL, 226 R, 2009-01

226R

HIPL2009_XX



A 226R
GEAR

1

2 3

4

5

6

7

8

9

13

14

15

17

18

16



Position HUS No FAS No Quantity Notes Kit

1 537 33 32-02 5373332-02 1 1

2 503 20 15-02 5032015-02 1 1

3 510 90 89-01 5109089-01 1 Screw M5x12

4 503 20 07-25 5032007-25 1 Screw M5x25

5 738 21 99-00 7382199-00 1 1

6 738 21 99-02 7382199-02 1 1

7 735 31 11-00 7353111-00 1 1

8 735 31 25-10 7353125-10 1 1

9 738 21 98-00 7382198-00 1 1

11 537 18 95-01 5371895-01 1 Screw M6x20

12 503 93 55-01 5039355-01 1

13 738 21 01-04 7382101-04 1 1

14 735 31 28-10 7353128-10 1 1

15 537 23 49-01 5372349-01 1

16 537 29 26-01 5372926-01 1 15

17 537 28 56-01 5372856-01 1

18 503 85 63-01 5038563-01 1

Page A      226R                  GEAR



2

1

5

3

6

4

B 226R
TUBE & SHAFT



Position HUS No FAS No Quantity Notes Kit

1 528 84 19-01 Z4500-10063 1

2 528 84 20-01 525780300 1

3 521 82 21-01 848JL23820 1

5 521 53 87-01 848B8138A1 1

6 510 48 23-01 4820-13181 1 内六角螺丝 M5*20

Page B      226R                  TUBE & SHAFT



1

3

4

5

6
10

7

8

2

9

C 226R
HANDLEBAR

11

12



Position HUS No FAS No Quantity Notes Kit

1 528 81 74-01 525670024 1

2 528 81 75-01 525670009 1

3 514 39 53-01 5143953-01 1 手把固定座总成（24,19）

4 510 52 32-01 4820-13180 4 内六角螺丝 M5*25 3

5 505 29 49-01 505 29 49-01 1 3

6 514 39 55-01 514 39 55-01 1 3

7 514 39 56-01 514 39 56-01 1 3

8 526 73 45-01 4820-13180 2 内六角螺丝 M5*25 3

9 537 17 28-02 525670007 1

10 537 17 29-01 525670008 1

11 503 20 07-45 525670010 1 内六角螺丝 M5*50

12 731 23 14-01 525670011 1 螺母 M5

Page C      226R                  HANDLEBAR



D 226R
THROTTLE HANDLE

1111

10

12

2

1

6
5

4

3

8
7

9



Position HUS No FAS No Quantity Notes Kit

1 522 03 66-01 525670025 1

2 537 18 35-07 525670012 1

3 537 16 03-01 525670014 1 2

4 537 16 02-03 525670013 1 2

5 506 49 77-01 5064977-01 1 2

6 537 16 07-03 525670018 1 2

7 503 71 82-01 525670020 1 2

8 537 17 42-01 525670016 1 2

9 537 17 43-01 525670017 1 2

10 503 22 10-13 525670023 1 2

11 503 21 66-74 525670022 2 自攻螺丝 圆头十字 M4*16 2

12 503 20 07-82 3540-24130 1 内六角螺丝 M6*35 2

Page D      226R                  THROTTLE HANDLE



10

15

15

11

11

12

13

12

14

18

19

9

9

8

6

3

4
5

7

1

2

E 226R
CLUTCH



Position HUS No FAS No Quantity Notes Kit

1 521 77 12-01 T1700-01001 1

2 516 12 41-01 04064-01210 1 1

3 525 95 32-01 06002-06001 1 1

4 506 60 99-01 04065-02812 1 1

5 521 60 98-01 T1700-01002 1 1

6 512 36 05-01 T1700-01003 1

7 521 76 83-01 T1700-01005 1

8 521 76 82-01 T1700-01004 1

9 526 73 45-01 4820-13181 2 内六角螺丝 M5*20

10 526 73 44-01 01252-30510 1 内六角螺丝 M5*10

11 513 18 96-01 1140-51250 2

12 521 75 82-01 1970-51241 2

13 506 62 94-01 T1170-85002-1 1

14 506 68 58-01 T1700-51220 1 13

15 505 05 44-01 1140-51230 2

18 521 75 88-01 5217588-01 1

19 510 48 23-01 4820-13181 4 内六角螺丝 M5*20

Page E      226R                  CLUTCH



11

10

8

8

2

5

7

6

9

1

9

4 3

F 226R
IGNITION



Position HUS No FAS No Quantity Notes Kit

1 521 76 93-01 T1700-71110 1

2 512 36 16-01 T1700-71201 1

3 515 41 52-01 5500-72120 1 2

4 505 29 88-01 5052988-01 1 2

5 512 36 17-01 5123617-01 1 2

6 505 04 28-01 2616-71320 1 2

7 515 41 53-01 5500-72130 1 2

8 514 18 68-01 525530102 2 内六角组合螺丝 M4*25

9 521 76 97-01 T1700-71260 2

10 504 11 80-01 1650-43230 1

11 512 36 19-01 T1700-73200 1

Page F       226R                  IGNITION



3

1

4

G 226R
CYLINDER COVER



Position HUS No FAS No Quantity Notes Kit

1 527 91 78-01 T1700-01006 1

3 505 29 98-01 02630-90510 1 圆头十字组合螺丝 M5*10

4 512 36 10-01 T1700-32161 1 圆头十字组合螺丝 M4*16

Page G      226R                  CYLINDER COVER



3

3

4

5

1 2

H 226R
MUFFLER



Position HUS No FAS No Quantity Notes Kit

1 515 41 21-01 5500-15221 1

2 510 48 16-01 T1700-32161 1 圆头十字组合螺丝 M4*16

3 516 07 14-01 525670010 2 内六角螺丝 M5*50

4 512 35 97-01 T1700-15110 1

5 512 33 29-01 T1600-15210 1

Page H      226R                  MUFFLER



12

10

14

3

5

4

1

2

9

8

7

6

13

J 226R
STARTER



Position HUS No FAS No Quantity Notes Kit

1 527 91 81-01 T1700-75200-H 1

2 506 61 30-01 1850-75151 1 1

3 513 41 68-01 1850-75120 1 1

4 521 75 94-01 T1600-75160 1 1

5 504 11 50-01 525450411 1 1

6 521 75 96-01 T1600-75210 1 1

7 521 75 99-01 T1600-75330 1 1

8 521 75 98-01 T1600-75321 1 1

9 521 75 97-01 1140-75320 1 1

10 512 36 10-01 T1700-32161 4 圆头十字组合螺丝 M4*16

12 513 41 73-01 1850-75201 1

13 513 41 77-01 1850-75221 1 12

14 513 41 78-01 1850-75230 1 12

Page J       226R                  STARTER



10

11

2

6

7

1

8

9

3

4

5

11

12

K 226R
TANK



Position HUS No FAS No Quantity Notes Kit

1 521 77 20-01 T1700-85001 1

2 515 45 29-01 5607-85201 1 1

3 506 74 68-01 5601-85260 1 1, 2

4 515 44 78-01 5601-85300 1 1, 2

5 515 41 83-01 5500-85220 1 1, 2

6 506 74 58-01 4820-85260 1 1, 2

7 515 41 85-01 T3302-85400 1 1

8 506 70 70-01 525530005 1 1

9 515 41 84-01 525530006 1 1

10 506 74 15-01 525530004 1

11 515 41 87-01 02630-30520 2 圆头十字组合螺丝 M5*16

12 515 49 25-01 02630-30520 1 圆头十字组合螺丝 M5*16

Page K      226R                  TANK



10

11

13

12

14

15

15

16

17

2

1

3

3

5
6

9

8

7

4

L 226R
INTAKE



Position HUS No FAS No Quantity Notes Kit

1 527 91 85-01 T1600-82200 1

2 523 07 13-01 T1600-82200-0 1 1

3 510 48 31-01 01252-30565 2 内六角螺丝 M5*60

4 515 41 73-01 5500-82171 1

5 512 36 27-01 T1700-82100 1

6 512 36 29-01 5123629-01 1 5

7 506 61 40-01 5066140-01 1 5

8 512 36 28-01 5123628-01 1 5

9 513 45 49-01 5134549-01 2 5

10 512 38 22-01 * 1

11 521 77 48-01 * 1

12 506 74 42-01 4500-81810 1

13 527 91 83-01 WYK-360 1

14 515 40 99-01 4500-13113 1

15 510 48 23-01 02630-90520 2 圆头十字组合螺丝 M5*25

16 512 35 96-01 T1700-13160 1

17 515 40 90-01 5500-13121 1

Page L       226R                  INTAKE



3

3

1

2

4

10

5

5

8
7

6

6

9

9

M 226R
CYLINDER & PISTON



Position HUS No FAS No Quantity Notes Kit

1 525 95 70-01 T1800-12110 1

2 515 40 88-01 5500-12213 1

3 513 41 25-01 4820-13181 2 内六角螺丝 M5*20

4 515 49 74-01 1881-73110 1 Plug (CJ6Y)

5 529 25 10-01 5910-41210 2

6 505 04 52-01 1260-41320 2

7 505 04 07-01 1600-41310 1

8 515 49 18-01 5700-41110 1

9 505 04 10-01 1101-41340 2

10 505 04 09-01 5500-41410 1

Page M      226R                  CYLINDER & PISTON



2

2

3

1

N 226R
CRANKSHAFT



Position HUS No FAS No Quantity Notes Kit

1 526 52 91-01 5500-42001 1

2 523 07 17-01 T1802-21240 2

3 506 68 94-01 1000-43240 1

Page N      226R                  CRANKSHAFT



5

6

1

2

6

74

3

9

8

6

P 226R
CRANKCASE



Position HUS No FAS No Quantity Notes Kit

1 515 49 00-01 5500-21100 1

2 513 48 87-01 4810-21210 1

3 506 61 29-01 1850-21220 1

4 506 60 99-01 04065-02812 1

5 515 41 24-01 5500-21141 1

6 505 29 61-01 2629-21130 3 1

7 506 60 94-01 01252-30530 4 内六角螺丝 M5*30

8 515 41 26-01 5500-22110 1

9 505 29 98-01 02630-90510 1 圆头十字组合螺丝 M5*10

Page P      226R                  CRANKCASE



226R
CARBURETTOR

1

9

10

11

12

13

14

15

17

18

19

20

30

23

24
25

26

28

27

29

6
8
5

3

7

4

2

Q



Position HUS No FAS No Quantity Notes Kit

1 527 91 83-01 WYK-360 1

2 513 41 08-01 3356-81310 1

3 520 95 70-01 3306-81380 1 2

4 521 08 54-01 3356-81312 1 2

5 513 41 07-01 1491-81160 1 2

6 520 97 74-01 1751-81151 1 2

7 505 30 61-01 1751-81141 1 2

8 520 97 72-01 3310-81230 1 2

9 506 74 09-01 1850-81490 1

10 506 74 10-01 1850-81520 1

11 505 30 67-01 1751-81510 1

12 505 30 68-01 3310-81260 1

13 506 74 08-01 1850-81470 1

14 506 68 98-01 1065-81420 1

15 506 74 51-01 1065-81410 1

17 506 73 86-01 1751-81140 1

18 506 74 12-01 1751-81131 1

19 505 30 79-01 1751-81151 2

20 506 74 60-01 1751-81132 1

23 512 37 34-01 1751-81137 1

24 513 30 15-01 1751-81138 1

25 513 43 78-01 1751-81139 1

26 513 43 77-01 1751-81140 1

27 506 74 61-01 1751-81130 1

28 506 74 11-01 1751-81136 4

29 521 77 01-01 1751-81150 1

30 505 30 84-01 1751-81135 1

Page Q      226R                  CARBURETTOR


